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- Varicella-zoster virus. . o
- Sometimes called 'Herpes zoster' but is not related to the < Shlngles Disclaimer: : s
herpes which causes cold sores and genital infections. Read the disclaimer at medimaps.co.uk/disclaimer
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Contagious period ————>
Y

Avoid spreading F——>

Y
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- Contagious until lesions crusted over (usually 5-7/7).

- Avoid work/school if rash weeping and cannot be covered.
- If rash dried or covered, avoidance of above not necessary.
* Shingles can cause chickenpox. But chickenpox can also
cause shingles to activate (? T cells rush to resp tract and
so leave dorsal root ganglia and hence stop surveillance).

- Avoid direct skin contact with:

- Pregnant women (if they have not had chickenpox).

- Immunocompromised.

- <1 month of age (unless it is their own baby, who will have
maternally-derived antibodies against the virus).

Referral or immediate advice

>
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Herpes zoster ophthalmicus:

- Affecting the ophthalmic distribution of the trigeminal nerve.
- Severely immunocompromised, or rash is severe or widespread, or
systemically unwell.

- Immunocompromised child.

- Pregnant.

Less urgent referral or advice

- New vesicles are forming after 7 days of antiviral treatment, or healing
is delayed.

- Pain is inadequately controlled by oral analgesia, or a strong opioid is
being considered.

- A person who is thought to be immunocompetent has had two
episodes of shingles.

- Start antiviral up to 1/52 after start of rash only if:

- < 50 yr and high risk

- Ophthalmic involvement.
- Immunocompromised.

- Visual symptoms.
- Unexplained red eye.

_ _ - Lesions along the side of the nose, representing the dermatome
> - Hutchinson's sign. »| of the nasociliary nerve, which is a prognostic factor for
subsequent ocular inflammation.

- Referal to ophthalmology.

- Start antiviral STAT regardless of any delay in presenting
to you.

- Note: Although the rash itself is always unilateral. The
oedema an be bilateral.

- Acilcovir 800mg 5 x per day.
OR

—>»{ - Valaciclovir 1g TDS.

OR
- Famciclovir 750mg OD

seek immediate specialist advice 68y female
or refer immediately if:
- Severe rash. A&E letter =

» - Non-truncal involvement

- Moderate or severe pain.
- Moderate or severe rash.

» - Widespread rash.

- Multiple dermatomes.

- Systemically unwell.

- Severely immunocompromised.

REAL PATIENT CASE 23/03/2023

Recently diagnoses with shingles around LE.
Now LE photophobic.
Impression = corneal ulcer ? herpes zoster.

Rx Occ. Ganciclovir 0.15% x 5 daily, 2 weeks and f/u in 1/52.

!

Immunocompetent

- aciclovir 800 mg five times a day for 1/52.
- at approximately four-hourly intervals.
- can omit the night time dose.

Valaciclovir 1000 mg TDS for 1/52.

OR

Famciclovir 500 mg TDS for 1/52, or 750 mg 1-2 times a day for 1/52.

Management
- ->50yr
Antiviral > OR
Immunocompromised
- As for immunocompetent but give for 10/7.
- Give full dose treatment.
7 - Loose clothing or cotton fabrics, as these will usually cause

Analgesia ——>»

he least irritation.

dressing such as Opsite.

- Protect areas by applying cling film or a plastic wound

- Frequent application of cold packs, unless this causes pain.

1st line —>»| Paracetamol, codeine, ibuprofen

if fails

v

Nortriptyline or imipramine

<€——if s/le —1Amitriptyline, gabapentin or pregabalin

Amitriptyline

- Start 10mg ON.

- Titrate up to 75mg ON

- Trial for 6-8/52 before deciding ineffective.

- If wish to stop, withdrawal over 4/52 (else dizziness, nausea,

diarrhoea, headaches, flu like).

if fails

v

|
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Aciclovir can be used, but valciclovir and famciclovir:
- More effective at reducing pain.
- More convenient dosing regimens.
- Have higher and more reliable levels of antiviral activity in the blood.

Lidocaine 5% medicated plaster (Versatis)

if fails after 2/52
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- Only apply once blisters healed.
- Can be cut to match area affected.
- Should work within 2/52, if not, just stop it.

Refer to pain clinic

- Free nerve endings are damaged by the zoster virus.
- Damage the Na+ channels causing upregulation.

if pain persists >90 days

consider

Gabapentin

Start dose in fit and young:

- 300mg OD day 1, 300mg BD day 2, 300mg TDS day 3
OR

300mg TDS

- Titrate up by 300mg every 2-3/7.

- Max 1200mg TDS.

Start dose in frail and elderly:

- 100mg ON, increased by 100mg each day.

- Give in 2-3 divided doses.

- Max 1200mg TDS.

- If develop s/e can increase every 3-7 instead.

- Trial for 3-8/52 before deciding ineffective.
- If wish to stop, withdrawal over 1/52.

S/IE
Dizziness and lethargy
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Post-herpetic neuralgia

- Intense itching.

- Constant or intermittent pain.
> - Burning, aching, throbbing, stabbing, or shooting.
- Pain induced by a usually non-painful stimulus.

- Heat.
- Cold.
- Wind.
- Draught.
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Treated as above

Nortriptyline

- Start 10mg ON.

- Titrate up to 75mg ON

- If wish to stop, withdrawal over 4/52 (else dizziness, nausea,
diarrhoea, headaches, flu like).

Pregabalin
- Start 50mg TDS or 75mg BD

- Titrate up to 300mg in 2-3 divided doses after 3-7/7.

- Max 600mg in 2-3 divided doses.

- Trial for 4/52 before deciding ineffective.
- If wish to stop, withdrawal over 1/52.

S/IE
Dizziness and lethargy.




